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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

ILLUS.
PL-59899

o wWN

PART NO.

00-874526
SC-128-74
NS-038-04
00-874530
SC-128-74
NS-038-04

CONTROL PANEL COVER (ML-141069)

NAME OF PART AMT.
COVET ASSY....oieet ettt ettt h ettt ettt e h e e bttt ettt e ea e bt e ae e et e et eee e 1
Mach. Screw 1/4-20 x 5/8 Tx. BUtton Hd. (SST)......ccuiiiiiiiiieieiii e 2

Lock Nut 1/4-20
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

__________________________________

00-916668-00001 Cable - Timer !
00-937295 Harness - Switch (Mix & Stop)
00-937363 Harness - Time Pot '
00-937373 Harness - SPD Speed .
1
7

PARTS NOT ILLUSTRATED

_________________________________

PL-59900

CONTROL PANEL
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

ILLUS.
PL-59900

PART NO.

00-874338
00-937277
00-875814
00-917220
SC-128-40
00-874468
00-916231
00-875569
00-087711-330-1
00-937533
00-937364
SC-128-39
SC-128-84
00-875451
00-478752-00002
00-937630
00-087711-322-4
00-478752-00001
00-478753-00001
00-087711-322-3
00-937371
00-937362
00-937361
SD-039-23
00-937622
00-937620
00-916668-00001
00-937295
00-937363
00-937373

CONTROL PANEL

NAME OF PART

Fastener - Self-Retaining.........coocui i
PCB Assy. (Standard Timer)....

Seal - CONrOl PANEL.......ooouiiiiiiiii e
Panel - CONMIOL... ...ttt e e 1
Mach. Screw 8-32 x 2-1/4 Phil. Oval Hd. (SST).....utiiiiiiii et 2
Extension - SCrew (ML-141069).......cc.ui ittt ettt ettt e e sane st e e e e annes 2
Overlay (HL600) (Standard Timer) (ML-141063, ML-141068, & ML-141069)............cccccvevnunen. 1
Overlay (HLB62) (ML-T141070)......ceiutieiieeiieeaiie ettt ettt ettt e bt esbe e eeeeaas 1
Switch - Rocker (BOWI Lift).........ooiiiiiee e 1
IS (ot T 701V SRS SPPPP 1
03T o PSP 2
Mach. Screw 8-32 x 1-1/2 Phil. Oval Hd. (SST).....tiieiieiieieie ettt 4
Mach. Screw 8-32 x 1-1/2 Tx. Flat Hd. (SST) (ML-141069)........c.ccoeeriiiiriieneeieiee e 4
[z Lo (1Y 7S] o] ) PSPPI 1
Switch - Operator (Stop)

Cap - Round PUShDBUON ASSY (STOP).....eeeeiiieiiiiiiiie et ee ettt e eeees 1
BIOCK = CONACE (NC) (SHOP). e ueeautieiuteetieaiteeitee st ettt st ettt e st e bt e sateebeessneenbeeanbaeeaeaannnes 1
Switch - Operator (Start)...........ccocceeieennne

Cap - Round Push Button (Flush) (Start)

Block - Contact (Start)..........ccceevieeiiiiniieee e

PCB Assy. (Speed Select) (ML-141063, ML-141068, & ML-141069)........ccccceveriirrieaieeanieens 1
PCB Assy. (Speed Select) (ML-141070)......ccuutiiiiiiiieeiee ettt e e 1
Potentiometer (TImer).........ccoooviiiiiiiiin e

Self-Tapping Screw 6-32 x 1/4 Hex Washer Hd., Type RL

Harness - Service Adapter FEM 9P..........ccccoovoiiiiiiniienn.

Harness - Service Adapter FEM BP............ooiii ittt e e e
Cable - TIMEr (ML=141088)......cc.ceitiiieitieiiee ettt sttt r e e nnne s 1
Harness - Switch (Mix & Stop).

HArEss - TIME POt........oooii e
HArNESS = SPD SPEEA.........uviiiiiiie ettt et e e e e e e e e aaaaa s 1
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

_______________________________

,/ 26 00-937318 Harness - Main (Universal) A
27 00-916406-00001 Harness - Main Power |
28 00-937405 Harness - Interlock Switch .
29 00-937433 Harness - Drive :

I

N PARTS NOT ILLUSTRATED S

_______________________________

/

20-21-22-23 . -
18
o

PL-59901

ELECTRICAL COMPONENTS
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

ELECTRICAL COMPONENTS
ILLUS. PART NO. NAME OF PART AMT.
PL-59901

1 WL-007-12 Lockwasher 10 External ShaKeproof...........cocuuiiiiiiie i a e 4

2 00-113631-00043  Stud - Self-ClNCRING. ...ttt ettt ettt e e e e e 4

3 SD-015-39 Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., TYPe TT....coiiieeiiee e 2

4 00-294500-050-1 LI =015 {4 .4 T= U 1

5 00-042159 Rectifier - Bridge (100 V., 35 AMP. )ittt e e e e 1

6 WS-019-41 L =T Lo S 1S 1 I TSR P PP 1

7 SD-015-41 Self-Tapping Screw 8-32 x 1/2 Phil. Pan Hd., Type TT

8 SD-015-39 Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., Type TT....

9 00-087713-101-3  CoNtactor (3P, 30 AMP./AUX. ). uueeiuiieitie ettt e et e abeeateeeaateeateeeasbeesnbeeaseeaaneeeaaeeanseeeaeaannnns 1
10 SD-015-41 Self-Tapping Screw 8-32 x 1/2 Phil. Pan Hd., Type TT....ccooiiiiiie et 2
11 00-916269 Block - Terminal..........ccooeiiiiiiiiiiee e
12 SC-041-09 Cap Screw 5/16-18 x 1/2 Hex Hd. (SST)

13 WL-003-44 Lockwasher 5/16 Helical.............c.ccccecen..e.

14 SC-018-37 Mach. Screw 8-32 x 3/4 Phil. Pan Hd.........coouiiiiiiii e

15 00-916904-002-1 Relay (1-P0OIE) (B0 AIMIP. ). .uiiiuiieeieeitteetie ettt ettt e st e te e et e e beessaeesaeessseeseesnseesseeassnneaeannnes 1

16 00-937325-00001 Bracket & Label Assy. (INCIS. HEBM 17)......oiiiiiiiii et 1

17 00-438131-00174  Label = WAINING.....cciiieeiiieiieeetie ettt e site ettt e et e st eesateesteeesseeebeesssaeesseessseaseeanseeenseassseaaeaannnns 1

18 00-294677-00002  Clamp = WIrE (172 1.D.).ce ettt ettt e et e et e e et e e sbeeeseeeeaeeesnseensseaaeeennns 2

19 SD-015-20 Self-Tapping Screw 10-32 x 3/8 Phil. Pan Hd., Type TT ..ot 2

20 00-937461 Controller (230 V., 5 Hp.) (Fuji) (HL600)

21 00-937462 Controller (460 V., 5 Hp.) (Fuji) (HL600)

22 00-937463 Controller (230 V., 5 Hp.) (Fuji) (HL662)

23 00-937464 Controller (460 V., 5 Hp.) (Fuji) (HL662)

24 00-916185-00001  FOITItE. ... uetiteeetie ettt ettt et et e e bt e et esab e e s e bt e abe e eab e e e abeesabeeebeeenbeeeabeanbeeeaeeannnns 1

25 00-937619 Harness - Service Adapter Male BP............coouiiiiiiiiie e 1

26 00-937318 Harness - Main (UNIVEISAI).......couiiiiiiiieiie ettt ettt e e 1

27 00-916406-00001  HAarNESss = MaiN POWET.........coieiiiieeiiee e eiiee e etee e eee e ettt e e ettt e e s st e e sasaeeesasaeeeaassaeeeasneeeensnnnnnnnnnnes 1

28 00-937405 Harness - INterloCk SWItCh...........oii e e e e e e e e e e 1

29 00-937433 [ E= LT I 1Y PSP 1
-9- F-43254 Rev. F (March 2018)
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ATTACHMENT HUB
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

PART NO.

00-917221
SC-079-04
SC-128-85
00-917222
00-875813
OR-001-09
SD-036-13
WL-003-38
00-874290-00005
00-108197-00001
BN-002-06
BB-013-03
00-061920-00001
00-061920-00002
00-061920-00003
00-061920-00004
00-061920-00005
00-061920-00006
00-061920-00007
00-061920-00008
00-061920-00009
00-061920-00010
00-061920-00011
00-874277
WS-021-21
SC-041-42

ATTACHMENT HUB

NAME OF PART AMT.
Plug - AACHMENT.... ..ottt e e et e e e e e e e e e e s 1
Mach. Screw 8-32 x 3/4 Phil. Oval Hd. (SST)...cceiiuiiiiiiiiiiiiesiiesie et 4
Mach. Screw 8-32 x 3/4 Tx. Flat Hd. (SST) (ML-141069)........c.ceiiiiaiiieiieeiiie e e e 4

Panel - FrONt.........oi e 1
Sl - FTONE COVET ...ttt ettt r e e s nnee s 1
(O {1 0o T TP TPPPPPPPPN 1
Self-Tapping Screw 1/4-20 x 1-1/4 Hex Washer Hd., Type T

Lockwasher 1/4 Helical

Hub - Attachment...........

Thumb Screw 1-1/4.

Bearing - NEEAIE.........coiiiie e e e e
Ball Bearing - NICE HBT8...... ..ottt et e et e et e et e e e nbe e e e e e eaaaans 1
Washer - Thrust (0.076 Thk.)... .
Washer - Thrust (0.079 ThK.)......eeiiieiie et AR
Washer - Thrust (0.082 ThK.)....c..ueiiiieiiie ettt e e e e e e e AR
Washer - Thrust (0.085 Thk.)......

Washer - Thrust (0.088 Thk.)......

Washer - Thrust (0.091 Thk.)...... .
Washer - Thrust (0.094 ThK.)......cciiiiee e e AR
Washer - Thrust (0.097 ThK.)....coutiiiiiiie e e e AR
Washer - Thrust (0.100 Thk.)...... AR
Washer - Thrust (0.103 Thk.)...... AR
Washer - Thrust (0.106 Thk.)... AR
PiINION = BEVEI (24T). ..ttt ettt ettt e et e e e at e e e be e e e nbe e e enbeeeeaaaaaaann 1
Washer 0.500 x 0.750 X 0.093 (NYION)......ciutiiiiuiiiiiieie ettt 1
Cap Screw 1/2-20 X 1 HeX HA. (SST)...cciuiiiiiiiiiiiiecee ettt 1
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," 55 00-937581 - Wrapper Assy. (Transmission)

! 56 00-916957-00014 Label - Warning Moving Parts
i+ 57 00-916957-00015 Label - Warning Bilingual
1

58 00-874604 Kit - Rubber Foot
PARTS NOT ILLUSTRATED

PL-59903 |

BASE AND PEDESTAL
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

ILLUS.
PL-59903

PART NO.

SC-120-29
SC-128-63
00-917437
SC-036-06
WS-003-43
FE-026-28
00-874222
FE-021-13
00-916173
SD-029-02
00-078752-00003
SD-029-02
00-118544-00001
00-874512-00005
SC-060-40
WL-003-03
00-087711-00248
00-439892
NS-009-30
00-874109
00-113631-00040
00-438131-061-1
00-874401
00-874467
00-873894-00005
SD-009-41
SC-128-66
00-874238-00001
00-875815
00-874585
WS-006-36
SC-110-03
WL-004-11
SC-062-83
00-873950-002-1
WL-004-11
SC-128-47
WS-006-36
SC-110-03
00-874152
SC-041-13
NS-013-14
00-438131-00001
RS-003-04
00-916196
00-438131-00002
RS-003-04
00-874223
00-874512-00002
SD-039-06
00-118365
WS-003-43
SC-036-06
00-937621
00-937581
00-916957-00014
00-916957-00015
00-874604

BASE AND PEDESTAL

NAME OF PART AMT.
Mach. Screw 1/4-20 X 1 Phil. Oval Hd.......coooiiiie e 2
Mach. Screw 1/4-20 x 2 Tx. Flat Hd. (SST) (ML-141069)........ccceiiiiiiiieiiieeiee e 2
Cover - Top
Cap Screw 1/4-20 X 1 HEX HA....ooiiieeee ettt e eeees 2
L AT E= g T TP PUPU RN
Bushing - Electric Snap.....
Rear Strap Assy. - Rear....
Bushing (Nylon) 1/2 I.D.....
SHIIA = Wittt et h ettt e e bt e s aa e et eeab e e saee s nbbeeeeeenn
Self-Tapping Screw 10-24 x 1/2 Slotted Pan Hd., Type F.......cocoiiiiiiiiiiieee e 1
Clamp - Cable.........coiiiiiiiiii e
Self-Tapping Screw 10-24 x 1/2 Slotted Pan Hd., Type F...
Lug - Solderless.........cooiiiiiiiiiiieiceeee e
SAI = TOP COVET ...ttt ettt ettt s et et et e et e e na e et e eeeeas
Mach. Screw 4-40 x 5/8 Slotted Rd. Hd..........cooiiiiiiiiee e
Lockwasher #4 Helical
SWItCh - BOWI HEIGNT. ...ttt et e et neeneees
INSUIALOT = SWILCR. ...ttt e e e e e e e e e e as
Nut 10-32 HeX......oeevvuveeeinnn.
Bracket - Bowl Travel Switch...
Stud - Self-Clinching................
Label - Warning (California)..........cooueeeiiieiieeieie et e e 1
LOGO - HOD@IM....c...eeeeee et e r e e e e e e e s 1
LaDEI = LEGACY ... ittt e e e 1
LYo Lo T SRR 1
Self-Tapping Screw 8-32 x 3/8 Phil. Pan Hd., Type F (SST)....ccoiiiiiiieiieeeereieeeeee e 8
Mach. Screw 8-32 x 3/8 Tx. Button Hd. (SST) (ML-141069).......ccccecererieririeneieeiesiiee e 8
Cover - Side (Incls. Gasket) (InCls. &M 29).......cooiiiiiii e 1
Seal - Side Panel
Lo To] Rl S L=Y | PP PPPPPPP
LAV = g T PP P PP PPPPP RPN
Cap Screw 3/8-16 X 3/4 Hex Socket Hd..........coooiiiiiiiiie et 4
LOCKWASHET 1/2 HEIICAL. ......coiueiiiiieie et e e e e 2
Cap Screw 1/2-13 X 1-1/2 HEX Hd.......eeeeeieeeee ettt e e e se e 2
T PSSP 1
LOCKWASHET 1/2 HEIICAL........eiiiieeiee et e e e e e e e e e e aaeeens 6
Cap Screw 1/2-13 X 3 HEX HA....oooeeeeee et et e e e aeeeeeee 6
KAV = 3 T USSR OUR S 4
Cap Screw 3/8-16 X 3/4 Hex SOCKet Ha..........oiiiiiiiiee e 4
[oTo] Rl o o] o | ORI 2
Cap Screw 5/16-18 X 1 HeX HA. (SST)..ci ittt 1

Nut 5/16-18 Hex

Wrapper Assy. (Transmission) (All Except ML-141104 & ML-141105)......ccccciiinniiinineeainnen. 1

Plate - Warning (All Except ML-141104 & ML-141105)......ccttiiiiiiiieiiiieiieeeeee e 1
RIVET. ettt e et e e et e e et e e e e e e e n e e e e e e e s 1
SEAP ASSY. = FTONT. ..ttt ettt 1
SAI = TOP COVET ...ttt ettt ettt e et ettt e nan e e s bee et e e e eens 1
Self-Tapping Screw 1/4-20 x 3/4 Hex Washer Hd., Type F.......c.ccoociiiiiiiiiiiieeeecieee 4

(oo [o T T O OO PR OP R UPTOPOPPPPTN 1
WWASKIET ...ttt ettt h ettt b et e et e e e 2
Cap Screw 1/4-20 X 1 HEX Ha....oo ittt et 2
Harness - Service Adapter Male OP..........ooo e 1
Wrapper Assy. (Transmission) (ML-101104 & ML-141105 Only)..

Label - Warning Moving Parts (ML-101104 & ML-141105 ONlY)....ccccuiiiiiiieiiiee e
Label - Warning Binlingual (ML-101104 & ML-141105 ONIY).....ccoiiiiiiiiiiiieiieenie e 1

LG R U o] o 1= oo | S PSP 1
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5\ PL-59904|

BOWL SUPPORT
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

BOWL SUPPORT
ILLUS. PART NO. NAME OF PART AMT.
PL-59904
1 SC-062-20 Cap Screw 1/4-20 X 3/8 HEX Hd........oooiiiieecee ettt e et e e e e e rnneees 4
2 WL-003-38 LOCKWASNET 1/4 HEIICAL........cotiiiiie ittt e e 4
3 00-916378 COVET = UPPEI ADION. .. eiiiiiieeeeitiee e ettt e e st eeeasteae e e et eeeeassaeeesstaeeeassseeeeansseeeeassseaessseaenssnnssnnnnnnen 1
4 00-916379 LN oL (o] o IRl o = PSSO PPOP PP 1
5 00-873885 SHABWAY.....cueiiiiieeetie ettt et e et e et e e et e e aeeeabeesaseeeseeeeseesnseessseessseeseeenneeanseesnaeaansssaaeenan 2
6 00-011800-00264  DOWEL......eeeeiietieeiie ettt eetie et et et e e et e et e e beeeteeeaseeebeeeaseeenseeaaseesnseeanseesnseesnseeanseesnseassseaaeeannnns 2
7 WL-004-02 LoCKkWasher 3/8 HEIICAL.........coooii et e e e e et e e e eaeeeeeeeaees 12
8 SC-092-62 Cap Screw 3/8-16 x 1-1/2 Socket Fil. Hd..

9 PB-004-90
10 SC-128-48
11 SC-128-69 Mach. Screw 10-24 x 3/8 Tx. Button Hd. (ML-141069)...........ccccoiiiiiiiiiiiiiiicccen e 8

12 00-875356 HANAIE = Lift LEVET. ... ettt ettt ettt et e et e et e et e enaeesateentaeeaeeannnes 1
13 00-874197 Shaft - BOWI Pin HaNIE........coouiiiiiei e 1
14 00-874220 HANAIE = BOWI PNttt ettt ettt en e e e e nnne 1
15 00-874138 BUShiNg = BOWI Pin Cam......coiiiiiiiiiieiie ettt e e e 1
16 00-874218 ClEVIS = BOWI LOCK. ....ceiiiiiie ettt et e et e et e e e s e e e snnt e e e esaeeeesseeeensnnnnnnnnnnes 1
17 00-874388 (= =Y | O Lo o T PSP 1
18 00-874219 Pin = BOWI (RH)... ittt ettt et e st e e te e s s e e st e snseeseeenseesseesnsneeeeannnns 1
19 00-937705 Button - Bowl LOCK & BUSHING ASSY........ciiiiiiiiiiiiie it 1
20 00-070641-00009  Thumb Screw (All EXCept ML-141069).......ccouiiiiiiiieeiieiie ettt e e e ea e e 2
21 00-087711-00338  Switch - Panel Front

22 00-874113 REMP = WBAK ...ttt ettt e e et e e e b e e e ab e e e s aae et e e e eaaeeens
23 WL-003-12 LOCKWASHET #8 HEIICAL.........ooeiiiiie ettt e e e 1
24 SC-040-92 Cap Screw 8-32 X 1 Hex Socket Hd.........coooviiiiiiiicee e 1
25 00-874198 SPHNG = BOWI PNttt ettt e et b et et e e b e e s aee e nbbeeeeeenn 1
26 SC-036-14 Cap Screw 1/4-20 X 1/2 HEX HA.......ooiieiee ettt ettt e et e e e naee e e anennees 2
27 WL-003-38 LOCKWASHET 1/4 HEIICAL........cotiiiiie ittt e e 2
28 00-874199 Strap - SPring RELAINING........e i 1
29 RP-005-12 RO PiN 0.187 X 1.250 L. veeetieeiieeiieeetieetee ettt ettt et e et e st e ssteessteessseeenseesnseessneaaeaennes 1
30 00-874496 SPrNG = PUSNPIGTE. ...ttt ettt e e 1
31 00-874464 PIate = PUSH ...ttt et e et e et e e be e at e e at e e beentaeaaeeennes 1
32 SC-041-13 Cap Screw 5/16-18 X 1 HeX Hd. (SST)..ii ittt 1
33 NS-013-14 INUE 571818 HEX. ...ttt ettt e e e e e e he e e st e e bt e ebeeeneeeanaeeemseansaeaaaaannes 1

34 WS-005-33
35 WS-006-36
36 00-874492
37 00-874458

38 00-873844-00003  Yoke...........

39 00-873845 Pin - Bowl

40 00-874084 BUSHING = BOWI SUPPOTT.....couiiitiiiiee ettt e e e e 1
41 00-873846 LT T =T PSR 1
42 00-874084 Bushing - Bowl Support

43 WL-004-12 Lockwasher 1/2 Helical.....

44 NS-013-30 Nut 1/2-13 HeX...............

45 NS-013-30 INUL 17213 HEXu ettt ettt ettt b e et eae ettt ent e e e neeeaan
46 WL-004-12 Lockwasher 1/2 HElICAL..........c.ooociiiiii e 1
47 00-087711-00352  Switch - Reed (Also order Item 55)....

48 00-917357 Holder - MagNet (UPPET).....coueieiiieiiie ettt ettt et e bttt e e i e e snneenbaeeaeeannnns
49 00-874875 MAGNEL = DISC.....eeeeeie ettt ettt e et e e e e e e e e as 1
50 00-917358 Holder - Magnet (LOWET)......c..uiiiiieieie ittt ettt e e e e 1
51 00-916079 Bracket - IMAGNEL.........oiiiiiii ittt ettt e e e 1
52 NS-013-14 INUL B/18-18 HEX...c. ettt ettt ettt e e et e e s re et e e neesneeseeemeeeneeneeeannneeanns 1
53 SC-041-13 Cap Screw 5/16-18 X 1 HEX HA. (SST)..uuiiiiiiiiieeeee ettt 1
54 NS-049-36 NUt, M8 X 1.25 SST ThiN....e ettt ettt e e e sne e ene e e e enees AR
55 00-874139-00002 Handle Assy. - Bowl Lock (Welded) (ML-141069).........c.ccoieeriiamiiiieiieniee e 1
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PL-59905

TRANSMISSION CASE AND MOTOR

- 16 -
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

ILLUS.
PL-59905

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

PART NO.

SC-036-14
SC-121-72
WL-003-38
00-874345-00003
00-874345-00004
00-012430-00177
SC-047-31
SC-047-34
00-874000
00-873921-00002
SC-118-69
WL-020-13
00-874345-00006
SC-047-34
SC-047-31
00-873999
00-012430-00163
00-917676
NS-013-22
WL-004-06
RR-004-19
00-874241
00-874315
00-874057
00-874117
PC-003-50
SC-040-23
WS-006-36
00-916331
SC-062-67
WL-004-11
00-011800-00221
00-873996-00003
WL-004-11
SC-040-36
00-874958-00004
00-874128
00-011800-00224
NS-017-46
WS-006-36
SC-040-16
00-873916-00002
00-874131
SC-062-48
WL-004-04
SC-018-62
00-294677-00003
SC-123-50

TRANSMISSION CASE AND MOTOR

NAME OF PART

Cap Screw 1/4-20 X 1/2 HEX HA......ooiiieie ettt
Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (SST) (ML-141069)...

Lockwasher 1/4 Helical...........ccccooiiiiiiiiiiiiieiceceee e

JAT =T T G o =Tl - | PSPPI
LAV T T s o =T - | SRR
KEY /4 X /A X 2-T12. ettt ettt e e 1
Set Screw 5/16-18 x 5/16 Hex HAIS., CUP Pl......cccciiiiiiiiie et 2
Set Screw 5/16-18 x 1/2 Hex HAls., CUP Pt.......ooi it 2
SNEAVE = DIVEN....c. ettt et et e ettt e e e et ee e neee e e neeeeamneeeeaneeeeaanseeeanseeeannnnsnnnnnnnen 1
2= S USROS SUPPPPTN 1
Cap Screw M8 x 1.25 x 16mm Socket Fil. Hd.

LOCKWASHhEr M8 HEIICAL.........cooiiiiiei et e e e e e e
WASNET (SPECIAI).....ceeeieiiieei ittt ettt e et e e e e be e e e eba e e e ebnee e e e e e e anaes 1
Set Screw 5/16-18 x 1/2 Hex Hdls., CUP Pt.......coooiiiiii e 2
Set Screw 5/16-18 x 5/16 Hex Hdls., CUP Ptl........cc.viiiiiiie e 2
SHEAVE = DIV, ettt ettt b e ae et eea bt et e e et e e nae e sabe e e nnbeeeeeenn 1
KEY /4 X /A X1 B/ttt ettt e e 1
o] (o TR o [« PP SPOPPPPTN 1
Nut 3/8-16 Hex...............

Lockwasher 3/8 Helical..

Retaining Ring..........c......

Pin - Pivot MotOr BracCket. ..ottt e e e e 1
e L e (U= L (o g (8] o] o =Y o PSPPI 1
Actuator (Bowl Lift)

PN = CIBVIS. ..ttt ettt et e ekt e e e bt e e s n b et e e et e e e et e e e e e e e e as
COtEI PN 7/84 X 1 LG ei ettt ettt et e ettt e st e e saeeeate e e nnbeeaeeann 1
Cap Screw 3/8-16 x 1-1/4 Hex Socket Hd............oooviiiiiieiiee e 4
WVBSIIET ...ttt ettt ettt et e e e n e 4
Plate = IMOUNTING. .....eeeeieeee ettt bt e et en e e e e e aanee 1
Cap Screw 1/2-13 X 2-1/4 HeX Ha......ooiiiiiie e 2
LOCKWASHET 1/2 HEIICAL........eiiiieeiee et e e e e e e e e e e aaeeens 2
DIOWEL. .. ettt ettt e et e et e e et e e e et eeee e e e et e e eanaaee e e nae e e e e nteeeeaneeaaaeaaaaenn 2
CaSE - TrANSMISSION......ueiiiiiiitie ittt ettt e et e st e et e e b e e b ee e e eeeeas 1
LOCKWASHEr 1/2 HEIICAL........eeiieee ettt e e e e e e e e e e ns 2
Cap Screw 1/2-13 X 1-3/4 Hex SOCKEt Hd..........ooiiiiiiiiie e 2
Switch - Reed & EXIENSION.........oiiiiiiee e 1

Extension - Bowl Guard Switch (Bowl Guard)....

WaSher.......ocuvveiiiiii e
Cap Screw 5/16-18 x 1 Hex Socket Hd....
Cover - TransmisSioN.......c..ceeevvieeeriveeennns

(D01 (o O VPP PP RRPOPPPRPN
Cap Screw 3/8-16 X 1-1/8 HeX Ha......coocuiiiiiiiee e
Lockwasher 3/8 Helical.............c........... .
Mach. Screw 10-24 x 3/8 Phil. Pan Hd.........ccoiiiie et
Clamp = WIFE (B/4 1.D. )ittt ettt e e ettt e e e bt e e e e s ba e e e e ensbeeesasnnsnnnnnenen 1
Cap Screw 3/8-16 X 1 HeX Washer Hd........coouiiiiiiie e 2
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

PART NO.

NS-034-07
WL-017-07
BB-021-35
00-874293
00-875419-00071
00-874282
00-874384
00-874283-00001
00-874283-00002
00-874283-00004
00-874283-00005
00-874283-00006
00-874283-00007
00-874283-00008
00-874283-00009
00-874294
00-875419-00075
00-873914
00-873922
BB-009-30
00-875915
00-875909
00-875419-00075
SC-047-12
BB-021-58
00-873912
00-873939
BB-007-14
RR-009-07
00-873915
00-012430-00048
00-873913
BB-006-36
00-937065

TRANSMISSION
NAME OF PART AMT.

LOCK NUE N.D. N-06......c.eeeitieieiie ettt ettt ettt et see e e e esaeeneeemeeeneeneeeannneeanns 1
Lockwasher - Bearing LOCK NUL.............coiiiiiiiiiii e 1
Ball Bearing (SKF-5206 A-2RS/C3/HT5)...c.ueeiiiiiiieeie sttt 1
Spacer (1.505 [.D.)....oeiiiiiiiiiiiiiee e
KEY B/16 X 5/16 X 1518ttt ettt 1
GEAN = BEVEI (30T ). teeiiiiie ettt ettt ettt ettt e st e e et e e e abe e e ek b e e e eabb e e e sabbeeeennnntnnenneeee 1
Spacer - Gear....................
Shim - Gear (0.066 Thk.)...
Shim - Gear (0.072 Thk.)... .
Shim - Gear (0.084 THK.)......cccueiiiieiieeeie et AR
Shim - Gear (0.090 THK.)......eiiiiiieie e e AR

Shim - Gear (0.096 Thk.)...
Shim - Gear (0.102 Thk.)...
Shim - Gear (0.108 Thk.)... .
Shim = Gear (0.116 THK.)...oui ittt sttt eeeeaae AR
SPACET (1.755 1.D. )ittt ettt et e e e be e e e saee e e e eate e e e ettt e e enbeeeennnntebrnneeen 1
Key 5/16 x 5/16 x 1-1/16...
GBAK = DIV ettt

Spacer - Planetary Shaft............c.oo i 1
Ball Bearing - SKF #5209.......ccuiiiiiiiii ettt ettt ettt e ettt e e e e nne 1

Shaft = PIANELAIY. .....coiueiiii ettt ettt e e 1
ST o2 Lo SR UPPPP 1
KEY B5/168 X 5/16 X 1=1/16 ettt ettt e st e st e e e e eneenreeneeeanneeanns 1
Set Screw 1/4-20 x 3/8 Socket Hdls., Knife CUp Pl.........cooiiiiiiiiieeee e 1
Ball Bearing

Gear - Sun.....

Seal....coooiiiie

Ball Bearing - MRC #204S........oo ettt ettt e e et e e e s e e e e e e e eeaaaaaaans 1
REtAINING RING.....eceeieie ettt e ettt e et e e e sat e e e e eabe e e e enb e e e e saeeeeaeaaaaans 1
Gear - Pinion

NG T T LSRR 1o S T o PO PUPPPRTN 1
ST b= 1o o TV | SO SOPTRRTOPRUPPPPNE 1
Ball Bearing...

L= O S SRUPPPP
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

PLANETARY
ILLUS. PART NO. NAME OF PART AMT.
PL-59907
1 00-873995-00002  PlIANEIAIY........eiiiteiiiieeiie ettt ettt st e et e et sa ettt b et bttt e et bt ea e e e e e aanne
2 BB-007-01 Ball Bearing - SKF #6208Z...
3 00-292288 Seal..iiiiiieee e
4 00-873923 Shaft - AGIHATOT. ...t
5 00-007744 Set SCrew HAIS., CONE Pl.......oeeiiieeeeee et et e e e e e e e e e e e 1
6 SC-047-41 Set Screw 3/8-16 x 3/8 Hex Hdls., Cup Pt...
7 00-064723 Plug - AGItator Shaft...........ooeiiiii e
8 00-873953 Pin = AGItAtor Shaft....... ..ottt e e e 1
9 00-012430-00154 Key 1/4 x 1/4 x 1-3/8.........
10 00-874291 Plug - Planetary (Plastic)...
11 NS-034-06 Lock Nut Brg N.D. N-05.....
12 WL-012-06 LOCKWASher N.D. H#W-05.........ooiieiieii e e e s
13 BB-021-52 Ball BEAIMNG. ...ttt ettt en e e e e 1
14 00-874181 Spacer - Scraper ArM........cocvevieeiienieeieenee e
15 SC-021-54 Mach. Screw 5/16-18 x 7/8 Slotted Rd. Hd. (SST)....
16 SC-041-26 Cap Screw 3/8-16 x 1/2 Hex Hd. (SST).....cccceeveene
17 00-874145 PIUNGET ASSY ...ttt et ettt et e e et bt e st e e st et e e e e anee
18 BB-021-35 S E 1| =TT Ty o Lo [P 1
19 SC-040-23 Cap Screw 3/8-16 x 1-1/4 Hex Socket Hd...
20 WL-019-92 LOCKWASHEr 3/8 HEIICAL........cuiiiiiiiiiiieciee et
21 00-024270 PinioN = INEEINAI (18T)...ieieiie ittt ettt e e be e st e et e e e b e e sbeesnbaeeeeeannes 1
22 RR-005-08 REtAINING RING ...ttt et et e et e s nr e e e e e e e e e e s 1
23 00-437692 Gear - INTEINALL......oiiii e et 1
24 SC-021-37 Mach. Screw 1/4-20 x 3/8 Slotted Rd. Hd. (SST)......eiiiiiiiiiiie it 3
25 SC-128-80 Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069).......ccceerereerrriereneenesieeanieeeanes 3
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

PART NO.

00-874124
00-874124-00002
00-874126
SC-123-07
SC-128-66
00-437720
00-437433-00002
00-437433-00003
SC-122-45
SC-128-65
00-874127
SC-122-45
SC-128-80
00-874123
SC-021-37
SC-128-80
00-875603
00-875604
SC-122-45
SC-128-80
00-874168
00-512987
00-916004
00-916004-00002

00-438824

BOWL GUARD

NAME OF PART AMT.

Ll 02 To =P PPORPPP
Wire Cage (ML-141069)....
SHOE = FIONL....ceee e e

Mach. Screw 8-32 x 1/2 Slotted Truss Hd.........cooiiiiiiiiiiic e 1
Mach. Screw 8-32 x 3/8 Tx. Button Hd. (SST) (ML-141069)..

KBY = SROE...... ettt e e e
Shoe - Fixed (All eXCept ML-141069).......cc.eiiiiiiiiiieieiee ettt 1
Shoe - Adjustable (ML-141069)..........citiriaiieiieie ettt e e 1
Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd..........coouiiiiiiiiii e
Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (SST) (ML-141069)...

S g Lo LI Yo FO TP
Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd..........cooiuiiiiiiiiie e
Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069)...

GUAI - SPIASH & DI, .eeeiiiiieeeiiie et ee et e e e e e et e e st e e e e aeeeeeeataeeeesssaeaessseeesssnnsnnnnnnnes 1
Mach. Screw 1/4-20 x 3/8 Slotted Rd. Hd. (SST)......eoiiiiiiiiiiie et 3
Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069).......cccereereerrriereneenenieeanieeeanns 3
Bowl Assy. (60 Quart) (Packaged).........cooueiiieiiiiiiiei ittt 1
Bowl Assy. (40 Quart) (Packaged) (Not Shown)....

Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd...........cociiiiiiiiiiiiiie e
Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069)........ccccooereeririeneieeeniee e 2
(o] o 02 To = TP SORUPRPPNt 1
Adhesive (Loctite #222, Purple) (ML-141069)........c.cccoeveneervennen. AR
Wire Cage Assy. (Incls. Items 1, 3,4, 6, 7,9, 11, 12,19, & 21).eiiiiiiiiiieiiee e 1

Wire Cage Assy. - Security (Incls. Iltems 2, 3, 5, 6, 8, 10, 11, 12, 20, 21, & Adhesive)
(ML-141069).....ccoeereeirene.

Ingredient Chute (Packaged)
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

PART NO.

00-874271
00-874172
00-874278
00-874190
00-874284
00-874285
00-874286
00-874267
00-435637-00001
00-874250
00-874292
00-874248
00-874249
00-874268
00-435637-00004
00-874203
00-874288
00-874287
SC-041-02
WL-006-17
00-874110-00002
00-874360
00-873322
00-438104-00004
00-438082
00-438081

AGITATORS AND ACCESSORIES

NAME OF PART AMT.
"I" Wire Whip (60 Quart) (Packaged)...........cocuiiiiiiiiiiiiiiieiee e e 1
"B" Flat Beater (60 Quart) (Packaged)...........ccoouiiiiiiiiiiiii i 1
"C" Six Wing Whip (60 Quart) (Packaged)...........coueruiriirieiieiieenieesieere e 1

"D" Wire Whip (60 Quart) (Packaged)...........ccocuerieiiiiiiniieiecie et 1
"E" Dough Arm (60 Quart) (Packaged).........c.cueueeiienieiieniieiiere et 1
"ED" Dough Arm (60 Quart) (Packaged)..........cccoveuirienieisie e 1
"P" Pastry Knife (60 Quart) (Packaged)..........cccoouiiiiiiiieiieeecee e 1
Bowl Scraper (60 Quart) (Packaged) (INCls. emM 9).......cccoiiiiiiiiiiiee e 1

Scraper = BOWI (60 Q.)...c.ceiueeeeieieierie ettt ettt e e s 1
"I" Wire Whip (40 Quart) (Packaged)..........ccouiiiiiiiiiieiieeeeee et 1
"ED" Dough Arm (40 Quart) (Packaged)..........cccoouiiiiiiiiieiiie it 1
"B" Flat Beater (40 Quart) (Packaged)...........cccooiiiiiiiiiieiee it 1
"D" Wire Whip (40 Quart) (Packaged)

Bowl Scraper (40 Quart) (Packaged) (Incls. ltem 15)..........coiiiiiiiiiii e 1
Scraper - BOWI (40 QL) ...c.coiuiiiiiieeeie ettt 1
Bowl Truck (Packaged) (Incls. Items 17 thru 23)..........coiiuiiiiiiiiiii e

Caster (4 In.).

Truck - Bowl.....ccvvveeeiieeee.

Handle (With Plate)

Grip - Bowl TruCK......cceeecuiiiiiiieiiceeciecee

Bowl Extension Assy. (60 Quart) (Packaged)..........cccoouiiiiiiiiiiiicie e 1
Splash Cover (60 Quart) (Packaged)...........oooiiiiiiiiiii e 1
Splash Cover (40 Quart) (Packaged)...........cooiiiiiiiiiiiii e 1
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I4

2 TRNING

® Moving parts

¢ Keep hands out

* Do not use without
interlocked guard

» Disconnect power
before cleaning.
servicing or
removing parts

®Read instructi

o

)\

M
VERTENCIA
o

D>

/(A WARNING/AVERT | SSEMENT

<Moving parts«Keep hands ou
Do not use without
" Tnteriocked guard

*Disconnect power before
inserting or removi
attachments, cleaning or
servicin

*Read instruction manual

(fF

*Pidces mblln-hnlr les mains & I'écart

Ne pas utiliser sans protection
Tntorverionities

« Coupez |'alimentation avant la pose
gu'le retralt d'accessoires,

le nettojage et I“entretien’au avant de
retirer des pidc

Lisez le mode d* mplol

Mantenga las manos fuera s Piezas méviles

*No utilice sin la proteccién bloqueada

-ne-conenu la energia antes de insertar

uitar accesorios, |impiar o reparar
+ oo ol ‘manual de instruceiones

e Do not put hand
of chopper
e Use feed stomper

® Disconnect power before
or removing attachments,
or servicing

eUtiliser

e Coupez
au
le nettoyage et |
de retirer des piéces

le poussoir

I’alimentation avant
le retrait d'accessoires,
‘entretien au avant

into feed opening

inserting
cleaning

(@]

® Ne pas mettre vos mains dans
bouche d'alimentation du hachoir

la

la pose

Chopper attachment :

=/

*Do not put hand into feed opening
Use feed stomper

Téte de hachage :
*Ne pas mettre les mains dans la
goulotte d'al imentation

«Utiliser le poussoir
Accesorio de :nrladnr

*No ingrese |a man en la abertura de
al imentacién de 1a cuchllla
e Utilice el prensador de alimentacién

AWARNING /AVERT [SSEMENT

o

*Moving parts
«Keep hands out
Do not use without
inter locked guard
*Djsconnect power before
¢leaning.servicing o

'Rond Imlrucllon manual

<Pidces mobiles
*Tenir les mains & I'écart

«Ne pas utiliser sans protection
inter-verroui | 1ée

* Dbranchez I cordon avant d"gjouter ou de
déposer des accessolred,de netloyer.
d'entretenir ou de retifer les piéces

«Lisez le mode

d'emploi °

4

2

3

A VWARNING

e Do not put hand

e Use feed stomper

attachments,
servicing

into

feed opening of chopper

e Disconnect power before
inserting or removing
cleaning or

(0]

Z

l<

6

©

EGACY®

;I

8.5”

| D

7.1”

\W@IA@Tﬁ

8

\W@IA@Tﬁ

9

—=L

For supply connection use wire

10

cables que admitan 90 °C como
o equivalentes.

NOTE /REMARQUE /NOTA

Para la conexién de suministro, use

Lus deslizamiento
minimo

NOTE /REMARQU/NOTA

Soltoble qor at feast 80%c, or Keep Slideways Lubricated
Pour les raccords d'alimentation, Maintenir les gI|SS|éres
utilisez des cdébles électriques Iubrifiées

capables de résister a une température ,

de 90 ‘C ou équivalent. Mantenga las guias de

lubricadas

12

1"

LABELS

PL65093|
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HL600 SERIES LEGACY MIXER (Multi Drive) REPLACEMENT PARTS

LABELS

ILLUS. PART NO. NAME OF PART AMT.
PL-65093
1 00-438131-00001  Label = WAIMING. ... eiteemieeiierieeie st eie et et st e te e eeesneesee e e seeeeeeneesseeneeaneesaeeneesneeeeenneeeennnes
2 00-916957-00054  Label - Warning, Moving Parts (Trilingual) (ML-141142 & ML-141063 Only)....
3 00-916957-00015  Label - Warning Binlingual.............ccccoriiiiiiiiiiieiiieceee e
4 00-916957-00014  Label - Warning Moving Parts (Bilingual).............cociiiiiiiiiinii e
5 00-478685 Symbol - Protective Earth (Ground)............ooueiii it 1
6 00-438131-00002  Label - Warning
7 00-874379 (= o= I = To - oY TP PPPPPPP
8 00-874401 LOgO - HODArt (8.5" WIE)......ccueeiiiiieiiet ettt 1
9 00-118365 L0g0 - HODAI (7.1" WIE)......ccuiiiieiieie ettt 1
10 00-937629 Label - ROTALION. ...ttt enn e e ean 1
11 00-916957-00059  Label - Supply Conn (Trilingual) (ML-141142 & ML-141063 ONly)........coovuriiniiieiiiieeiiieceeeee 1
12 00-916957-00055 Label - Slideway Lube (Trilingual) (ML-141142 & ML-141063 Only).........cocveviieiieeiieeiieeee. 1
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